
TNPT,

T'amil Nadu Newsprint and Papers Limited
(A Government of Tamil Nadu Enterprise)

Kagithapuram - 639 L36, Pugalur Taluk, Karur Dist. Tamil Nadu, lndia.

Phone: (0091) 04324-277001 to 10 - (10 Lines) Cell : 94860 41341.to 4L343

May 2L,2024ENv/Lt2/24

Addl. Principal Chief Conservator of Forests (C)

Ministry of Env., Forest and Cllmate Charrge

Regiona! Office (SEZ), Itt and llnd Floor, Handloom Export Promotion Council,

34, Cathedral Garden Road, Nungambakkam,

Chennai - 34

Dear Sir,

Sub: Submission of six monthly compliance reports for the conditions stipulated in the
Environmental clearances (EC)-Reg.

Ref: (i) MoEF EC file No. J-11011l7LOlZOO7-1A,il (t) dt. 11.02.2013
(ii) MoEF EC fite No.J-11011l7tOlzOO7-tA il (t) dt. 11.12.2008
[...]
Date: 

21/05/2024

13 Human Health Environment

 v.Occupational health surveillance programme shall be undertaken 

as regular exercise for all the employees, specially for those engaged 

in handling hazardous substances. The first aid facilities in the 

occupational health centre shall be strengthened and the medical 

records of each employee should be maintained separately.

PPs Submission: Complied  

OHC is provided with the required infrastructure and functioning four resident doctors with requisite 

paramedical staff and maintaining health records as per Factory Act. A Copy of the OHC report for 

the current review period is submitted as Annexure X.

Date: 

21/05/2024

14 Statutory compliance

vi.The project proponent shall also comply with all the 

environmental protection measures and safeguards recommended in 

the EIA/EMP report.

PPs Submission: Complied  

The entire allocated fund of Rs. 159 & Rs.128 crores allocated for the environmental protection 

measures under MEP and MDP have been completely utilized as per an enclosed report. Details are 

Date: 

21/05/2024

Address: IA Division, Ministry of Environment, Forest and Climate Change,



submitted as Annexure XIV.

15 Statutory compliance
vii.The company shall undertake rainwater harvesting measures to 

recharge the ground water.

PPs Submission: Complied  

TNPL so far has implemented rainwater harvesting facilities to recharge groundwater covering about 

4.52 Lakh Sq.meter area through 627 rainwater pits, 5 ponds, and five reservoirs. Rainwater 

harvesting details are submitted as Annexure XVII.

Date: 

21/05/2024

 

Visit Remarks

Last Site Visit Report Date: 21/04/2022

Additional Remarks:

Address: IA Division, Ministry of Environment, Forest and Climate Change,



Your (Environment Clearance) application has been Submitted with following details

Proposal No IA/TN/IND/22309/1910

Compliance ID 69710729

Compliance Number(For Tracking) EC/M/COMPLIANCE/69710729/2024

Reporting Year 2024

Reporting Period 01 Jun(01 Oct - 31 Mar)

Submission Date 21-05-2024

IRO Name V Geroge Jenner

IRO Email tr025@ifs.nic.in

State TAMIL NADU

IRO Office Address Integrated Regional Offices, Chennai

Note:- SMS and E-Mail has been sent to V Geroge Jenner, TAMIL NADU with Notification to Project Proponent.

5/21/24, 6:32 PM Home Page

https://parivesh.nic.in/compliance/api/showData 1/1



Acknowledgment

Proposal Name

Expansion of Paper Production from 2,05,000 to 2,45,000 

MTPA and Production of 45,000 MTPA market pulp at 

TNPL, Kagithapuram, Karur District.

Name of Entity / Corporate Office Tamil Nadu Newsprint and Papers Limited

Village(s) N/A

District KARUR

Proposal No. IA/TN/IND/22309/1910

Plot / Survey / Khasra 

No.
N/A

State TAMIL NADU

MoEF File No.
J-11011/375/2005-IA-

II(I)

Category Industrial Projects - 1

Sub-District N/A

Entity's PAN NA

Entity name as per 

PAN
NA

Compliance Reporting Details

Reporting Year 2024

Remarks (if any)

EC compliance status 

report pertaining to 

expansion of Paper 

Production from 2,05,000 

to 2,45,000 MTPA and 

Production of 45,000 

MTPA market pulp at 

TNPL and for the period 

ending 30/09/2023.

Reporting Period 01 Jun(01 Oct - 31 Mar)

Details of Production and Project Area

Name of Entity /  

Corporate Office
Tamil Nadu Newsprint and Papers Limited

Project Area as per EC Granted Annual Project Area in Possession

Private 151.76 3.44

Revenue Land 0 0

Forest 0 0

Others 0 0

Total 151.76 3.44

Production Capacity

Half Yearly Compliance Report

2024

01 Jun(01 Oct - 31 Mar)

 

Address: IA Division, Ministry of Environment, Forest and Climate Change,



Sr. no Product Name units Valid Upto Capacity
Production last 

year

Capacity as 

per CTO

1
Writing and 

Pring Paper

Tons per 

Annum (TPA)
31/03/2027 480000 422742 480000

Conditions

Specific Conditions

Sr.No. Condition Type Condition Details

1

AIR QUALITY 

MONITORING AND 

PRESERVATION

  i. The gaseous emissions (SPM, SO2, NOX and H2S) from 

various process units shall conform to the standards prescribed from 

time to time. The State Board may specify more stringent standards 

for the relevant parameters keeping in view the nature of the industry, 

its size and location. At no time, the emission level shall go beyond 

the prescribed standards. In the event of failure of any pollution 

control system(s) adopted by the unit, the respective unit should not 

be restarted until the control measures are rectified to achieve the 

desired efficiency. ESPs shall be provided to the recovery boiler with 

99.9% and lime kiln to collect the solids (Sodium salts) escaping the 

flue gas.

PPs Submission: Complied  

TNPL has installed Electro Static Precipitator (ESP) in the Recovery Boiler, Lime Kilns Section to 

mitigate the boiler particulate emission. The stipulated norms for the boilers in the chemical 

recovery section are achieved by operating ESPs efficiently with appropriate periodical 

maintenance. The same is evidenced from the Continues Emission Monitoring Data – Connected 

with care air center of TNPCB & Periodical TNPCB Stack Survey ROA & NABL accredited & 

MoEFCC recognized Third Party Lab data. The latest TNPCB and NABL accredited & MoEFCC 

recognized Third Party Lab Stack survey ROA is submitted as Annexure I.

Date: 

21/05/2024

2

AIR QUALITY 

MONITORING AND 

PRESERVATION

    ii. Three on-line monitoring stations for ambient air near the 

boundary of the plant shall be set up along with another on-line stack 

monitoring system for recovery boiler for particulate matter, SO2, 

NOX and H2S and the on-line data shall be submitted to the CPCB 

and TNPCB.

PPs Submission: Complied  

THREE CAAQMS MONITORING STATION LOCATIONS 1. Canteen Building 2. Vicinity of 

Coal Yard 3. Entrance of TNPL Cement Plant. Online Stack Monitoring was Provided for the 

recovery Boiler for PM, SO2, NOX, and H2S. Summary of Ambient and Stack CEMS Data 

submitted as Annexure II.

Date: 

21/05/2024

3 Statutory compliance

     iii.The company shall phase out Element Chlorine from pulp 

bleaching process. The Chlorine dioxide plant shall be installed and 

commissioned on or before May, 2007.

PPs Submission: Complied  

ECF (Elemental chlorine-free) bleaching technology was commissioned in May 2008 by installing a 

Chlorine Di Oxide unit and the same in continuous operation.

Date: 

21/05/2024

4 Statutory compliance

      iv.  The company shall install new Chemical Recovery Boiler 

(CRB). The new power boilers for the co-generation power plant, 

recovery boiler and lime kiln shall be equipped with ESP and shall 

meet the notified standards.

PPs Submission: Complied  

ESPs installed for Power & Recovery boilers and Lime kilns. ROA of the TNPCB survey during the 

Date: 

Address: IA Division, Ministry of Environment, Forest and Climate Change,



review period reveals that emissions are within prescribed norms. The latest TNPCB and NABL 

accredited & MoEFCC recognized Third Party Lab Stack survey ROA is submitted as Annexure I.

21/05/2024

5

AIR QUALITY 

MONITORING AND 

PRESERVATION

v.  Fugitive emissions shall be controlled by providing dust 

collectors and water spraying system at material transfer points. A 

super batch digester shall be installed to control odour. All the 

recommendations of the Corporate Responsibility for Environmental 

Protection (CREP) issued by the CPCB shall be followed. 

Arrangements for burning the non-condensable gases in a lime kiln 

shall be in place before the new digesters are commissioned. The 

existing direct contact evaporator shall be changed to the surface 

contract evaporator. Monitoring of H2S and Mercaptans shall be 

carried out once in a month in the work environment.

PPs Submission: Complied  

Dust control measures: Closed conveyors, water sprinklers, dust collectors, wind barriers, etc. NCG 

commissioned and in operation. H2S and Mercaptans are monitored once a month through NABL 

accredited & MoEFCC recognized Third Party Lab. Copy of latest report enclosed as Annexure 

XXII

Date: 

21/05/2024

6

WATER QUALITY 

MONITORING AND 

PRESERVATION

  vi. Total fresh water requirement from River Cauvery shall not 

exceed 66,380 m3/d. presently, 38% treated waste water is recycled 

and reused in the process. Effort shall be made to further reduce 

water consumption by spill liquor collection from pulp mill and 

chemical recovery area, Cooling towers, dewatering of waste sludge 

in lieu of vacuum drum filters etc. the effluent generation shall not 

exceed 37,715 m3/day The quality of the treated effluent shall 

conform to the prescribed standards and used for irrigation.

PPs Submission: Complied  

As per the 2013 DIP EC, the fresh water requirement is 52,800 M3/d. However, based on 

conservation, the average total water consumption is only 32,134 M3/day. Fresh water and treated 

effluent discharge are 28 M3/T and 21 M3/T of paper respectively. TNPCB and Latest NABL 

accredited & MoEFCC recognized Third Party Lab effluent water analysis report ROA is submitted 

as Annexure III. The value of treated effluent is well within the TNPCB norms.

Date: 

21/05/2024

7

WATER QUALITY 

MONITORING AND 

PRESERVATION

vii.The black liquor generated by the paper mill shall be 

concentrated in an evaporation pond. The inorganic compounds shall 

be recovered in the chemical recovery plant and organic confounds 

brunt in the recovery boiler. The effluent from bagasse handling and 

fibre preparation section containing high BOD and SS shall be 

segregated and treated in a clarifier to reduce the SS. Effluent with 

low BOD and SS generated from paper machine, pulp mill and soda 

recovery plant shall be passed through bar screen, mechanical screen, 

detritor and primary clarifier to remove SS. Anaerobic treatment shall 

be done to reduce BOD levels. A bio-methanation plant shall be 

installed to treat high BOD/COD steams and generate bio-gas upto 

20,000 m3/d to be utilized in lime kiln. The effluent shall be further 

treated in the aeration system based on ‘Activated Sludge Process’ to 

reduce BOD/COD to the permissible levels. No trade effluent shall be 

discharged into Pugalur canal and seepage from TEWLIS area shall 

be prevented entering the same canal during the monsoon.

PPs Submission: Complied  

Evaporator & recovery boiler were installed and in operation to generate steam through incineration 

of organic compounds and recovery of inorganic chemicals. The unit installed Primary, Secondary, 

and Tertiary Effluent Treatment facilities to ensure its quality within norms prescribed by the board 

& the entire treated effluent is utilized for “On land irrigation”. TNPCB and Latest NABL accredited 

& MoEFCC recognized Third Party Lab effluent water analysis report ROA is submitted as 

Annexure III. The value of treated effluent is well within the TNPCB norms. During the monsoon 

Date: 

21/05/2024

Address: IA Division, Ministry of Environment, Forest and Climate Change,



seepage from the TEWLIS area is reutilized for land irrigation along with Treated Effluent.

8

WATER QUALITY 

MONITORING AND 

PRESERVATION

viii. The use of Ferric/Ferrous chloride shall be optimized to further 

reduce the colour in the treated effluent.

PPs Submission: Complied  

Ferric/ Ferrous Chloride usage stopped due to TDS increase in effluent. To further reduce colour, 

Tertiary treatment using Ozone introduced during 2010.

Date: 

21/05/2024

9

WATER QUALITY 

MONITORING AND 

PRESERVATION

ix. Apart from other parameters. TOC and AOX levels in the 

treated effluent shall be measured once in a month.

PPs Submission: Complied  

AOX and TOC are mentioned once a month through NABL accredited & MoEFCC recognized 

Third Party Lab. AoX varies from 0.04 to 0.11 Kg/T against 1 kg/tone of paper production. Copy of 

AOX report submitted as Annexure VI.

Date: 

21/05/2024

10 WASTE MANAGEMENT

x.  Solid waste generated in the form of ash and lime sludge shall be 

provided to cement manufacturing unit. Chip dust and pith shall be 

used as fuel in the existing boilers of TNPL. ETP sludge shall be 

given to cardboard/egg tray manufactures. The causticizing plant 

shall be augmented to 2,000 m3/day to overcome the problem of high 

silica bagasse liquor. Lime mud reburning kilns shall be installed to 

recycle lime sludge and to regenerate burnt lime required for the 

causticizing process.

PPs Submission: Complied  

Fly ash & Lime sludge used in TNPL Cement Plant. Chip dust and pith are used as fuel. ETP sludge 

is sold for cardboard manufacturing. Caustricizing plant augmented. 2 lime kilns are in operation.

Date: 

21/05/2024

11
Corporate Environmental 

Responsibility

 xi.  As per the recommendations made in the Charter on Corporate 

Responsibility for Environmental Protection (CREP), the company 

shall undertake measures for discharge of AOX less than 1.5 kg/tone 

of paper within two years and 1.0 kg/tone of paper in 5 years. The 

waste water discharge per ton of paper shall be less than 80 m3/T of 

paper.

PPs Submission: Complied  

The average total water consumption is only 32,134 M3/day. Average freshwater consumption and 

treated effluent discharge are 28M3/T and 21 M3/T of paper respectively. A copy of the CREP 

report for the current review period is submitted as Annexure XII.

Date: 

21/05/2024

12 GREENBELT

xii. Green belt shall be raised in at least 50 ha. (33%) to mitigate the 

effects of fugitive emissions all around the plant in as per the CPCB 

guidelines and in consultation with local DFO.

PPs Submission: Complied  

The unit has developed and maintained a green belt with 38.42% for the paper plant and 42.37% for 

the Captive Power Plant. A Copy of the Green Belt report for the current review period is submitted 

as Annexure IX.

Date: 

21/05/2024

13 Statutory compliance
xiii. The company shall undertake rainwater harvesting measures to 

recharge the ground water.

PPs Submission: Complied  

TNPL so far, has implemented rainwater harvesting facilities to recharge groundwater covering 

about 4.52 Lakh Sq.meter area through 627 rainwater pits, 5 ponds, and five reservoirs. Rainwater 

Date: 

21/05/2024

Address: IA Division, Ministry of Environment, Forest and Climate Change,



harvesting details are submitted as Annexure XVII.

 

General Conditions

Sr.No. Condition Type Condition Details

1 Human Health Environment

v.Occupational health surveillance program shall be undertaken as 

regular exercise for all the employees, especially for those engaged in 

handling hazardous substances. The first aid facilities in the 

Occupational health centre shall be strengthened and the medical 

records of each employee should be maintained separately.

PPs Submission: Complied  

OHC is provided with the required infrastructure and functioning four resident doctors with requisite 

paramedical staff and maintaining health records as per Factory Act. A Copy of the OHC report for 

the current review period is submitted as Annexure X.

Date: 

21/05/2024

2 Statutory compliance

vi.The project proponent shall also comply with all the 

environmental protection measures and safeguards recommended in 

the EIA/EMP report.

PPs Submission: Complied  

The entire allocated fund of Rs. 159 & Rs. 128 cores allocated for the environment protection 

measures under MEP and MDP have been completely utilized. Details are submitted as Annexure 

XIV.

Date: 

21/05/2024

3 Statutory compliance

vii.The implementation of the project vis-à-vis environmental 

action plans shall be monitored by Ministry’s Regional Office at 

Bangalore/TNPCB/CPCB. A six monthly compliance status report 

shall be submitted to monitoring agencies.

PPs Submission: Complied  

Hard and soft copies (email) of periodical EC compliance reports including monitoring data are 

being submitted to respective authorities once in six months. EC Periodical submission details are 